PACKAGE LEAFLET: INFORMATION FOR THE USER

Generic Armodafinil 150mg (Armodafinil)



What Is Generic Armodafinil 150mg Drug?

Generic armodafinil is a general term that encompasses all the generic or brand names under which armodafinil is sold. <u>Generic Armodafinil 150mg</u> contains the same quantity of armodafinil and, as a result, offers the same strength, dosage, side effects, risks, safety, interactions, and mode of administration as Nuvigil® – the branded medication.

However, one thing sets both versions apart, and that's the price. Generic Armodafinil costs far less than the brand name drug. This is due to the fact that the manufacturers of the generic version (like Artvigil) did not spend money on research, development, and marketing, like Cephalon, the main company behind Nuvigil®, did.

Generic Armodafinil 150 mg is prescribed to patients suffering from excessive sleepiness due to shift work sleep disorder (SWSD), obstructive sleep apnea (OSA), and narcolepsy. It offers immense benefits with few to no side effects, unlike stimulants like Adderall and even coffee. It is about 1.33 times stronger than modafinil and may promote wakefulness more. It is also used off-label for enhancing cognitive function. It is worth noting that this drug should not be used as a replacement for routine sleep.

How Does Generic Armodafinil Work?

The actual way Generic Armodafinil 150 mg works to produce the benefits it does is not fully understood. However, based on the extent of research carried out, it is thought to work by increasing the levels of dopamine as well as certain other neurotransmitters in areas of the brain that control sleep and wakefulness. Neurotransmitters are chemical messengers through which the nervous system transmits messages between neurons. A correlation between their levels and mood, focus, motivation, and alertness has been found.

How to Take It Correctly?

Generic Armodafinil can be taken with or without food. The daily recommended dose is a fixed 150 mg tablet; however, the time of administration may vary based on the condition to be treated. For narcolepsy or OSA, take 1 tablet early in the morning with a glass of water. For the treatment of SWSD, a pill should be taken one hour before starting the shift. Administering this drug late in the day can cause difficulty sleeping at night. Taking more than one pill within 24 hours is considered double dosing. Avoid such practice, as it can cause serious side effects. Consult a doctor before using this drug to find out what dosage and frequency of use best fit your needs.

Wondering About Possible Side Effects?

Generic Armodafinil 150 mg is a safe and well-tolerated drug, but like all other meds, it causes side effects. They can be mild or more serious, depending on how the tablets are taken, weight, sex, and age. The common side effects associated with this "smart drug" include: upset stomach, headache, diarrhea, dry mouth, dizziness, insomnia, back pain.

These reactions rarely require any medical attention, as they often disappear within a short while.

The following are the possible severe side effects of Generic Armodafinil: trembling or shaking of the hands or feet, irregular heartbeat, confusion, depression, hallucinations, anxiety, rash.

The aforelisted adverse reactions can sometimes be life-threatening. If they take place, it is advisable to seek medical assistance urgently. Consult a doctor before using this drug.

About Interactions

Do not stack Generic Armodafinil with any other drug without first checking the interaction status of either medicine. Doing so can result in a negative interaction capable of causing you to experience adverse reactions. It may also render either drug ineffective. Generic Armodafinil should not be used alongside the following medicines: ranolazine, citalopram, alprazolam, omeprazole, clonazepam, levomethadyl acetate, clopidogrel, fentanyl.

Furthermore, do not take Generic Armodafinil 150 mg concomitantly with either alcohol or caffeinated drinks. Doing so may cause adverse reactions. Individuals who took it alongside alcohol stated that they experienced blackouts. Lastly, fatty meals have been found to reduce the rate of absorption in the stomach and intestine. This can prolong the time this nootropic takes to start working in the body.

This list does not contain all the medicines that Generic Armodafinil 150 mg can interact with negatively. Do well to check the instruction leaflet enclosed in the product packaging before stacking it with any substance.

Customer Reviews

Generic Armodafinil is an excellent wake-promoting and cognitive-enhancing drug with a high success rate. Unlike most other substances used for this purpose, it causes no energy crashes after its effects wear off. Thus, once may still go about their normal activities without feeling restless, excessively fatigued, and incapable of doing any other thing. Most people who use this drug are pleased with its results. A majority of them have given it a thumbsup as a result of its safety profile first, its efficacy and duration of action. Generic Armodafinil is an excellent alternative for anyone looking to promote wakefulness or increase productivity on a budget. Do well to consult a doctor before using it so you can get the best out of it.

Buy Cheap Generic Armodafinil 150 mg Online OTC

If you're looking to get premium Generic Armodafinil 150 mg pills online, or Armod, Artvigil, Waklert, etc. at an affordable price, you can bank on Afinil Online Pharmacy. We're a trustworthy and reliable online pharmacy that sources products only from manufacturers with Food and Drug Administration (FDA) backing and that possess all the necessary certifications to operate. We offer the best discounts via coupon codes and vouchers. We also provide nootropic free samples so our customers can feel about our products before buying them. It is our little way of displaying the confidence we have in our medications, as well as helping customers to cut down the unnecessary cost. Furthermore, we have a wide range of modafinil-based "smart drugs" up for sale (Modaheal, Modalert, Modvigil, etc.), so you can choose your favorite.

We provide <u>free shipping</u> via Registered Airmail and Express Mail Service for minimum order values of \$130 and \$180, respectively. Place your order now and have your package dispatched within the next 2 hours.